
BANTAM 

T-744 
TELESKOOP 

Serial No. _____ _ 

K KDEHRING. 
CRANE AND EXCAUIl7'Dfl GROUP 

Part No. T-744-89 

litho In USA 

Koehring And Bantam Telescoops & Telecranes T744 Parts Book 4205549
Full download: http://manualplace.com/download/koehring-and-bantam-telescoops-telecranes-t744-parts-book-4205549/

This is the cut pages sample. Download all 147 page(s) at: ManualPlace.com

http://manualplace.com/product/koehring-and-bantam-telescoops-telecranes-t744-parts-book-4205549/


GROUP INDEX MAIN FRAME, COUNTERWEIGHT, FUEL 
TANK, ROTEK LUBRICATOR 

ENGINES, ENGINE CONTROLS, CLUTCH, 
GEAR REDUCTION UNIT 

HYDRAULIC, SYSTEM 

SWING SPEED REDUCER 

CAB, SEAT, CONTROLS 

ELECTRICAL SYSTEM 

ACCESSORIES 

TELESCOPING BOOM 

BOOM ATTACHMENTS 

STABILIZERS 

HYDRAULIC REMOTE CONTROL 

GENERAL REFERE;:NCE INFORMATION 

1 

4 

j 

8 

1( 

11 



Bantam . Division of Koehring Company • Waverly, Iowa 

Model 744 
Date REV. 1 JUNE, '975 MA IN FRAME 

, ,"-35 
i~, 

rM1./-34 

33y 12 13 

JJ 

Ref. Part Quan. 
No. Number Req'd 

1 F66001 1 

2 F54300 1 

3 F46061 1 
1220 0 1 

4 A ,8288-1 , 
F46075 1 

5 32089 2 
F46300 2 

6 1210-17 2 
1205-25 2 

7 35303 2 

8 35258 2 

9 1217-188 2 

10 1213-1 2 

" 843003 1 

Name and Description 

MAINFRAME 

roVER 

\oJ ING BOLT 
SNAP RIN; 

BATTERY BRACKET, GM &. AC 
BATTERY BRACKET, CUMMINS 

BOLT,GM&AC 
BOLT, CUMM I NS 

LOCKWASHER, 5/16 MED. 

NUT, 5/16 UNC 

BRONZE BUSH 1 f'C 

BRASS DO..JE L 

SE Lf" -A LI GN I t-G BLSH I t-G 

GREASE Fin It-G 

COUNTER\.JE IGHT , 4octJ# 

Group No. 

Page 1.' I 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 



Mod~1 744 
D.te Rev Ju Iy 1983 

Ref. 
No. 

12 

13 

14 

15 

16 

Put 
Number 

F43024 

42395 

IQu.n. 
'R~q'd 

2 

2 

1205-133 2 

1206-73 2 

1205-84 2 

A66500 

17 B43004 

18 66241 

19 1205-1332 

20 F66099 2 

21 42395 4 
66504 2 

22 43882 1 
29021 1 
204082 1 

24 1245-42 I 

25 56199 2 

26 1200-98 8 
1209-6 8 
1205-67 8 

27 43238 1 

28 

29 

30 

31 

.32 

33 

34 

41837 1 

1242-109 22 

1209-57 22 

1205-195 22 

F54613 

1242-108 36 
1209-58 36 
F43542 I 

43567 2 

35 1200-100 2 
1209-6 2 
1210-26 2 

.1205-58 2 

Bantam - Division of Koehr-ing Company - Waver-Iy. Iowa 

Group No. 1 

MAIN FRAME Pa9~ I .2 

N.m~ .nd Description 

BOLT 

WASHER 

NUT, 1-1/4C Elastic 

SETSCREW, 5/8C x 3 socket head, flat point 

NUT, 5/8C Jam 

2000# COUNTERWEIGHT ASS'Y - Includes Items 17 thru 21 

COUNTERWEIGHT, 1000# 

COUNTERWEIGHT, 1000# 

NUT, I - 1 14 C E 1 as tic 

BOLT 

WASHER 
WASHER 

FUEL TANK, 60 Gal, 
CAP 
VENT ASS'Y 

SENDING UNIT w/Gasket 

BRACKET 

CAPSCREW, 1/2C x 1-1/4 
PLAINWASHER 
NUT, 1/2C 

TURNTABLE BEARING 
DOWEL PIN, For Above 

CAPSCREW, 5/8C x 5-1/2 Gr. 8 

WASHER, 5/8 SAE HT 

NUT, 5/8C Elastic 

TURNTABLE MOUNTING BASE 

CAPSCREW, 3/4C x 2-1/4 Gr. 8 
SPECIAL WASHER 
LADDER 

SPACER 

CAPSCREW, 1/2C x 1-1/2 HT 
PLAINWASHER 
LOCKWASHER 
NUT, 1/2C 

WHFN mmF.RJ'>:G. SPErTF'Y BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQDRED 



Bantam . Division of Koehring Company· Waverly,lowa 

Model 744 
Date Rev. July 1983 MAIN FRAME 

Ref. P.,t I~uan. Name and Description 
No. Number ~eq'd 

36 F42178 2 PIN, Cyl inder 

37 1209-15 2 LOCKWASHER 

38 1205-146 2 NUT, 1-I/2C Elastic 

39 39783 1 STEP 

40 1205-58 2 NUT, I/2C 
1209-6 2 PLAINWASHER 
1205-80 2 LOCKNUT, 1/2C 

Ref. Part P.,t Quan. Name and Description 
No. Number Number Req'd. 

1 66513 1 5000# COUNTERWEIGHT 

2 F43024 2 BOLT 

3 42395 2 WASHER 

4 1205-133 2 NUT, 1-1/4C Elastic 

5 1206-73 2 SETSCREW, 5/8C x 3 socket hd, flat pt. 

6 1205-84 2 NUT, 5/8C Jam 

A66515 I 1000# COUNTERWE I GHT ASS" Y - Incl. 8 thru 
(T-744) 

.A.66517 1500# COUNTERWEIGHT ASS'Y - Incl. 7 thru 
(C-744) 

7 - 705 5278 1 500# COUNTERWEIGHT Replaces 66516 

8 705 5283 705 5283 1 1000# COUNTERWEIGHT Replaces 66514 

9 F66099 F42951 1 BOLT . 
10 66504 66504 4 WASHER 

11 1205-133 1205-133 2 NUT, 1-1/4C Elastic 

Group No. 1 

Page 1.3 

1 1 

11 

WHF.N ORnF.RING. SPECIFY BANTAM SERIAL Nl1l.1RF."R PART NUMBER AND NAME OF PART REOt:IRED 



Model 

Date 

Ref. 
No. 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

1 1 

Bantam . Division of Koehring Company. Waverly, Iowa 

744 
1 OCT08ER 1974 ROTEK LU6R I CA TOR 

Group No.1 

Pa .. e 1.4 

---

~----
--~---- 3 

Part Quan. Name and Description Number Reel'd 

42689 1 LUBR I CAT ION CUP 

1200-100 2 CA PS CREW , 1/2 UNC X 1 1/2 LG. 
1210-26 2 LOCKWASHER, 1/2 MEO. 

1219-40 2 ELBo..I 

1240-11 3 CLAMP 
1211-1 3 SELF' -TAPP ING SCREW, #8 X 1/2 LG. 
1210-83 3 LOCKWASHER, #8 ,NT-tXT 

1219-899 2 UNION 

43482 1 TUBE 

43481 1 TUBE -

43480 2 TUSE 

1219-757 2 CONNECTOR 

12 13- 1 2 GREASE fITTING, ,/8 N~T 

12260-2sC 1 PLATE 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUffiED 

~ 



Banta", Dlv'slon of Koehrtng Company . Waverly. Iowa 

Model 744 
Date Rev 1 July 1980 
Ref. Part Part Quan. 
No. Number Numb~r Req·d. 

I-'rlOr 10 Beqln WI 
;: 62050 // 62050 

25 2929 1 

26 

27 

28 

29 

30 

31 

1210-7 2 
1205-5 2 
43811 1 

1291-26 
1291-77 

1222-232 
1210-17 
1205-~6 

I 
See 

Group 
6 

A203381 
200501 

I 

705 5554 1 
200501 1 
1219-551 1 

32 F43970 705F5270 1 

33 46440 1 

34 

35 

36 

37 

38 

39 

40 

41 

42 

43 

44 

1200-57 
1210-20 
1205-45 

43422 

1200-61 
1205-45 

4059 
1205-90 

43386 
F46854 
46857 
46858 

1200-1 
1210-14 

1244-136 

1240-77 

43738 

14 
14 
6 

2 

5 
5 

2 
2 

2 
I 

AR 
I 

12 
12 

4 

F43402 

F43401 

705F5556 1 

705F5555 1 

ENGINE - GM 4-53 

Name and Dl'scription 

"u" BOLT 
LOCKWASHER, 5/16 med. 
NUT, 5/16 UNC 
SPACER 

GOVERNOR CABLE (Replaces 1291-12) 

Group No. 2 
Pa9~ 2. 

VERNIER GOVERNOR CONTROL - Beg. WISer. #600735 

BALL JOINT (Replaces 1291-44, 1222-122) 
LOCKWASHER 
NUT 

OIL PRESSURE SENDER 

OIL PRESSURE SWITCH 

TEMPERATURE SENDER 

RAD IATOR 
CAP, Radiator, 7# 
PLUG 

SHROUD 

OIL COOLER 

CAPSCREW, 3/8 UNC X 3/4 
LOCKWASHER, 3/8 
NUT, 3/8 UNC 

SPACER 

CAPSCREW, 3/8 UNC X 1-1/4 
NUT, 3/8 UNC Elastic 

PAD 
NUT, 5/8 UNC Elastic 

STRIP (27-7/8" Lg.) 
BRACKET 
STRiP (21-1/2" Straight) 
STR I P (Offset) 

CAPSCREW, 1/4 UNC X 3/4 
LOCKWASHER, 1/4 med. 

A203381 KIT Replaces 43006 
Prior to Ser, #62050, 
Includes Items 32, 43. 44 

UPPER HOSE (Replaces 1244-111) 

CLAMP 

LOWER HOSE 

PLATE 

PLATE (Opposite) 

'''Hr.:\' ORl>EHl'-«;, SPECIFY lJA!\,TA~1 SERIAL ;'I;C:\IBER, I'ART :'-.l ~1l.:r:R A;'\;D ;'I;A:\11': OF PART RE(,lt'mEn 



Bantam Division of Koehrm9 Company • Waverly. Iowa 

Model 744 
Date Re V • I J u I y I 980 

Ref. Part Quan. 
No. Number Req'd 

46 1219- 352 I 

47 1219-351 1 

49 1223-483 1 

50 1223-370 1 

51 

52 42438 1 

53 1200-65 2 
1210-20 2 

54 54943 I 

55 18715 I 

56 1200-2 2 
1210-14 2 
1205-14 2 

57 1243-24 I 

58 1243-25 1 

59 1243-21 2 

60 1200-59 4 
1210-20 4 
1205-36 4 

61 1243-51 1 

62 1240-81 2 

63 F43307 I 
1243-50 I 

64 35254 1 

65 1200-31 4 
1210-17 4 

66 F43305 1 

67 35225 1 

68 18409 4 
1205-170 4 

69 1240-47 1 

70 1256-47 1 

71 1222-183 1 

72 A35381-1 1 

ENGINE - GM 4-53 

ADAPTER 

ADAPTER 

Name and Description 

BATTERY CABLE, Ground 

BATTERY CABLE, Starter 

WIRE HARNESS - See Electrical Group 6 

BRACKET 

CAPSCREW, 3/8 UNC x 1-3/4 
LOCKWASHER, 3/8 med. 

SPACER 

STARTING AID KIT 

CAPSCREW, 1/4 UNF x 3/4 
LOCKWASHER, 1/4 med. 
NUT, 1/4 UNF 

AIR CLEANER - See Page 2C.3 

STACK CAP 

MOUNTING BRACKET 

CAPSCREW, 3/8 UNC x 1 
LOCKWASHER, 3/8 med. 
NUT, 3/8 UNC 

ADAPTER 

CLAMP 

TUBE 
RESTRICTION INDICATOR, For Above 

GASKET 

CAPSCREW, 5/16 UNC x 1 
LOCKWASHER, 5/16 med. 

ADAPTER 

GASKET 

STUD 
NUT, Brass 

CLAMP 

MUFFLER 

RA I N CAP 

CRADLE 

Group No. 2 
Page 2.4 



Model 744 
O.~ Rev. July 1983 

Ref. P.rt QUOIn. 
No. Numbe!' ~e-q'd 

73 A35382-1 1 
1210-17 2 
1205-25 2 

74 A27231 1 

78 A43384 I 

79 A43383 1 

80 1219-775 2 

82 1240-60 1 

83 1240-49 2 

84 F43925 1 

85 1200-100 4 
1205-65 4 

86 26789 
26790 
13414 

203688 
203689 
203690 

Bantam Oivision of Koehring Company - Waverly, Iowa 

ENG I NE - G~, 4-53 

N.me .nd Description 

STRAP 
LOCKWASHER, 5/16 med. 
NUT, 5/16 UNC 

MOUNT KIT 

HOSE ASSEMBLY, Fuel Supply 

HOSE ASSEMBLY, Fuel Return 

ADAPTER 

CLAMP 

CLAMP 

MOUNT 

CAPSCREW, 1/2 UNC x 1-1/2 HT 
NUT, 1/2 UNC 

SECONDARY FUEL F I L TER ~ 
PRIMARY FUEL FILTER Element 
OIL FILTER 

SECONDARY FUEL F I L TER ~ 
PRIMARY FUEL FILTER Spin-On 
OIL FILTER 

Group No. 2 
P.ge 2.5 

\\'HFN ()RnFRJ~G. SPECIFY BANTAM SERIAL NUMBER PART NUMBER AND NAME OF PART REQl'IRED 



Model 

Date 

Ref. 
No. 

1 

2 

3 

4 

5 
6 

7 

8 

8 

9 

10 

11 

Bantam· Division of Koeh,.inv Company· Wave,.IY,lowa 

744 
, OCT08ER 1974 CLUTCH - GM 4-53, AC 2900 

Group No. 

Page 

" 

9 

\·/r·/'~\ /Q't#. ~ \ 

Y
!O ~\\ 
(L [jj ,., ............ 
~. 

Part Quan. Name and Description Number Req'd 

43212 1 CLUTCH ASSEMBLY, INCLUDES ITEMS 1 THRU 11 

22192 1 COVER ASSEMBLY, INCLUDES ITEMS 2 THRU 9 

221 93 1 COVER & STRAP ASSEMBLY 

22194 4 SCREW, STRAP 

221 95 4 FERRULE, STRAP 

221 96 4 ANTI-RATTLE SPRING 

22197 4 EYE BOLT & NUT 

22198 4 EYE BOLT PIN 

22 199 4 RELEASE LEVER STRUT 

22200 4 RELEASE LEVER 

22201 8 SPRING 

22202 8 SPRING 

22203 1 PRESSURE PLATE 

27'?1 , DRIVEN PLATE ASSEMBLY (rACING ATTACHED) 

27122 1 FACING KIT, INCLUDES 2 PIECES or rACING AND 60 RIVETS 

2 
2.6 

WHEN ORDERING, SPECIFY BAI\'TAM SERIAL NUMBER. PART NUMBER AND NAME OF PART H~OT'm .. n 

Koehring And Bantam Telescoops & Telecranes T744 Parts Book 4205549
Full download: http://manualplace.com/download/koehring-and-bantam-telescoops-telecranes-t744-parts-book-4205549/

This is the cut pages sample. Download all 147 page(s) at: ManualPlace.com

http://manualplace.com/product/koehring-and-bantam-telescoops-telecranes-t744-parts-book-4205549/

